TR-600H-01 FUEL TANK & HANDLE ASSY
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TR-600H-01 FUEL TANK & HANDLE ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
FF5 &S5 i HE (EUR)
01-1 |TR-600H-70B-010112P FUEL TANK CAP (HiFE3s) 1

01-2 | TR-600H-70B-010113P STRAP (¥ 1

01-3 |TR-600H-70B-010110 STRAINER (& [%4) 1

01-4 |TR-600H-85d-010109 FUEL TANK (H1%8) 1

01-5 |TR-600H-70ND-010114 STRAINER (& %4) 1

01-6 |TR-600H-70ND-010115 PACKING (J&[qZA) 1

01-7 |TR-600H-85d-010113 FUEL TANK CAP BOTTOM (8K ) 1

01-8 | TR-600H-70B-000020 FUEL VALVE (JR;BTFFX) 1

01-9 |TR-600H-70B-000021 HOSE BAND (i‘&F2) 2

01-10 | TR-600H-70B-000022 FUEL HOSE (3#F)i&) 1

01-11 | TR-600H-60ND-010100P OPERATION HANDLE (#:F) 1

01-12 | TR-600H-FN.W8-DIN-1 WASHER (F#) 2

01-13 | TR-600H-SPG.W8-DIN-1 SPRING WASHER (3i%4) 2

01-14 | TR-600H-FN.B-M8x20-8.8-DIN-1 BOLT (/XA IR1E) 2

01-15 | TR-600H-60ND-010105P BAFFLE LEFT (ZE£4tR) 1

01-16 | TR-600H-FN.B-M6x12-8.8-DIN-1 BOLT (/NAIR1E) 12

01-17 | TR-600H-SPG.W6-DIN-1 SPRING WASHER (3i%4) 12

01-18 | TR-600H-FN.W6-DIN-1 WASHER (F#) 12

01-19|TR-600H-60ND-010106P BAFFLE ,RIGHT (& +41K%)

01-20 | TR-600H-FN.B-M10x25-8.8-DIN-1 BOLT (/NF1%1%)

01-21 | TR-600H-SPG.W10-DIN-1 SPRING WASHER (5#i##)

01-22 | TR-600H-HF.B-M5x30-8.8-DIN-3 HEXAGON FLANGE BOLT (/NFiE %[ 1Ef)
01-23 | TR-600H-65ND-010100 ROLLER (&%2)

01-24 | TR-600H-HF.N-M5-DIN-3 HEXAGON FLANGE NUT (7\f 3% 2 g Rt)
01-25 | TR-600H-120GB-000005 HANDLE FABRIC(#k 5 #n)

01-26

TR-600H-947-99949

HANDLE FOAM (B 474 E)

01-27

TR-600H-HC.N-M6-DIN-2

CAP NUT (ZE!4ZEH)

01-28

TR-600H-SPG.W6-DIN-2

SPRING WASHER (5##)

01-29

TR-600H-FN.B-M6x20-8.8-DIN-2

BOLT (/<f&i242)

01-30 | TR-600H-HC.N-M10-DIN-2 CAP NUT (4R H)

01-31 | TR-600H-FNL.N-M10-DIN-2 HEXAGON THIN NUT (/X512 7)

01-32 | TR-600H-FN.W10-DIN-2 WASHER (F#4)

01-33 | TR-600H-70ND-060000 THROTTLE LEVER (8| J/F-25f1F)

01-34 | TR-600H-FHSS.S-M6x8-GB-3 SOCKET SCREW WITH FLAT HEAD (A 7~ #1-1- sy %% i W2 4T)
01-35 | TR-600H-HC.N-M8-DIN-2 CAP NUT (ZE!ZEH)

01-36 | TR-600H-FNL.N-M8-DIN-2 HEXAGON THIN NUT (/N 55128)

01-37 | TR-600H-FHSS.S-M8x20-GB-3 SOCKET SCREW WITH FLAT HEAD (7~ #~F-ii % 7 H24T)
01-38 | TR-600H-70ND-060001 THROTTLE BODY (GH[ JHF-35)

01-39 | TR-600H-70ND-060003 BOLT ([ ]uZif2)

01-40 ] TR-600H-70ND-060002 THROTTLE GEAR (i%5%¢)

01-41 | TR-600H-W04-45x3 O-RING (ORZ[E#)

01-42 | TR-600H-70ND-060004 SLIDER (%)

01-43 | TR-600H-W06-S04-L650x850 THROTTLE CABLE ([ ]4%)

01-44 | TR-600H-70ND-010018 THROTTLE LEVER ASSY (71 '] o< 4 4F)
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TR-600H-02 GEAR CASE & ENGINE ASSY
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TR-600H-02 GEAR CASE & ENGINE ASSY

NO. PART NO. PART DESCRIPTION QTY UNIT PRICE
Fs &S B4 HE (EUR)
02-1 | TR-600H-W05-GX100U ENGINE (5] %) USD290.00 1
022  |TR-600H-80-0997 WASHER (#4[&]) 1
02-3  |TR-600H-WKey-4x4x13 WOODRUFF KEY (3 [F%) 1
02-4  |TR-600H-W18-C812A CENTRIFUGAL CLUTCH ASSY (B4&28) 1
02-5  |TR-600H-FNL.N-M12x1.25-DIN-2 THIN NUT (40 555 ) 1
02-6 | TR-600H-FN.B-M8x30-8.8-DIN-1 BOLT (Afi%12) 6
02-7  |TR-600H-SPG.W8-DIN-1 SPRING WASHER (3##4) 10
02-8  |TR-600H-FN.W8-DIN-1 WASHER (F#4) 8
02-9  |TR-600H-60ND-020001 FLANGE (3%2%) 1
02-10 | TR-600H-FN.B-M8x40-8.8-DIN-1 BOLT (/<fi%12) 12
02-11  |TR-600H-FN.B-M6x20-8.8-DIN-1 BOLT (FRfyi%4%) 12
02-12  |TR-600H-SPG.W6-DIN-1 SPRING WASHER (a4 12
02-13 | TR-600H-50ND-020004 LOCK WASHER (/N [ 72 #41]) 1
02-14 | TR-600H-50ND-020005 CLUTCH HOUSING (B & 28%) 1
02-15 | TR-600H-W03-52x40x8 OIL SEAL (;ft) 1
02-16 | TR-600H-50ND-020006 SPACER (+£) 1
02-17 | TR-600H-W04-94.5x2 ORING (O%![) 1
02-18 | TR-600H-W01-6007Z-J BEARING (fi7&) 1
02-19  |TR-600H-CS.RG35 EXTERNAL CIRCLIP (% F£4%]) 1
02-20 | TR-600H-50ND-020009 SPACER (/N RS Hi R EAE) 1
02-21 | TR-600H-W01-6007-J BEARING (i 7&) 1
02-22 |TR-600H-Key.A-5x5x22 KEY (%) 1
02-23 | TR-600H-50ND-020012 PINION (/]MA5) 1
02-24 | TR-600H-FN.W6-DIN-1 WASHER (F#4) 11
02-25 | TR-600H-50ND-020046 SEAL COVER, GEAR CASE (ki % Hf %) 1
02-26 | TR-600H-W04-34.4x3.1 O-RING (OFZEE) 1
02-27 | TR-600H-50ND-020041 WASHER (K t4 ke [E B 24 ) 1
02-28  |TR-600H-W01-6203-J BEARING (fi7&) 1
02-29  |TR-600H-50ND-020016 GEAR CASE (5 5¢58) 1
02-30 |TR-600H-W01-6305-J BEARING (fi7&) 1
02-31 | TR-600H-50ND-020018 CRANK GEAR (K {5%¢) 1
02-32 | TR-600H-50ND-020019 CONNECTING ROD (3£F) 1
02-33 | TR-600H-W01-6304-J BEARING (i 7&) 1
02-34  |TR-600H-CH.RG52 INTERNAL CIRCLIP (FLA$4) 1
02-35 |TR-600H-50ND-020022 WASHER (AT Si& E B ) 1
02-36 | TR-600H-50ND-020026 PACKING,FRONT COVER (4%t#4F) 1
02-37 | TR-600H-60ND-020027P FRONT COVER (HiIZ) 1
02-38  |TR-600H-70B-020125 SHOCK ABSORBER (4% 14£H%) 2
02-39  |TR-600H-K.RVT-2.5x5 RIVET (#I%]) 4
02-40  |TR-600H-80-0409 NAMEPLATE ( £4k5%) 1
02-41  |TR-600H-SPG.W10-DIN-1 SPRING WASHER (54 8
02-42 | TR-600H-HS.B-M10x35-8.8-GB-1 SCREW (/< 1R4T) 4
02-43  |TR-600H-ST.PIN-6x30 PIN_([A+-45) 2
02-44 | TR-600H-FNL.N-M12-DIN-1 HEXAGON THIN NUT (A 551RR3) 1
02-45 |TR-600H-70ND-020146 STUD (425F) 1
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TR-600H-02 GEAR CASE & ENGINE ASSY
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GEAR CASE & ENGINE ASSY

TR-600H-02 GEAR CASE & ENGINE ASSY

NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
F5 K5 B HE (EUR)
02-46  |TR-600H-50ND-020035H COVER (&) 1
02-47 |TR-600H-NL-12 SERRATED WASHER (LE 4 #4&)) 2
02-48 |TR-600H-StarH-M12 KNOB, AIR CLEANER (& EBF) 1
02-49  [TR-600H-60ND-020003H SUPPORT BASE, ENGINE (5] #£41:4%) 1
02-50  [TR-600H-FN.W10-DIN-1 WASHER (FE4) 4
02-51  |TR-600H-FN.B-M10x35-8.8-DIN-1 BOLT (/faig12) 4
0252 [TR-600H-276-040200 WASHER (34l 4
02-53  |TR-600R-80-0995 CLUTCH COVER (%8 & 284:4#k) 1
02-54  [TR-600R-80-0996 CLUTCH COVER (B8 & %8544 1
02-55 |TR-600R-80-0998 LOCK WASHER (f{/5:#4[&)) 1
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TR-600H-03 GUIDE CYLINDER & SPRING ASSY
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TR-600H-03 GUIDE CYLINDER & SPRING ASSY

NO. PART NO. PART DESCRIPTION QTY UNIT PRICE
5 &5 B HE (EUR)
03-1  |TR-600H-50ND-030003 PISTON ROD (i ZET) 1
032  |TR-600H-50ND-030002 PISTON PIN (i%$£4H) 1
03-3  |TR-600H-CH.RG12 INTERNAL CIRCLIP (FLJH 44 &l) 2
03-4  |TR-600H-50ND-030004 STOPPER (%1134 1
03-5  |TR-600H-50ND-030005 SPRING GUIDE (#% it 1 £5) 1
03-6  |TR-600H-W04-84.4x3.1 ORING (074 &) 1
037  |TR-600H-50ND-030012 GUIDE CYLINDER (_I-4) 1
03-8  |TR-600H-FN.W10-DIN-1 WASHER (°F-#) 12
039  |TR-600H-SPG.W10-DIN-1 SPRING WASHER (344 12
03-10  |TR-600H-HS.B-M10x35-8.8-GB-1 SCREW (/N FHIE4T) 4
03-11  |TR-600H-50ND-030013 BELLOW HOOP (#f14if) 2
03-12  |TR-600H-50ND-030016 BELLOW (3 F%)USD39.48 1
03-13  |TR-600H-50ND-030023 SPRING CYLINDER (/4 f&) 1
03-14  |TR-600H-W04-74.4x3.1 ORING (074 [E) 1
03-15  |TR-600H-50ND-030006 INNER SPRING (/)N3#.%) 2
03-16  |TR-600H-50ND-030007 OUTER SPRING (k5#%) 2
03-17  |TR-600H-50ND-030008 PISTON (i %) 1
03-18  |TR-600H-HSPG.W16-DIN-1 SPRING WASHER, (1) 1
03-19  |TR-600H-50ND-030010 NUT (3% %€ I BF) 1
03-20  |TR-600H-50ND-030017 PROTECTION SLEEVER (T f&) 1
0321  |TR-600H-GB97.1-M14 CUPRUM WASHER (4 #J&]) 1
03-22  |TR-600H-HHOS.B-M14x1.5 HEXAGON HEAD PLUG (/5 ffI 12 5E) 2
03-23  |TR-600H-GB97.1-M20 CUPRUM WASHER (4 #J&]) 1
03-24  |TR-600H-100GB-041000 OIL GAUGE (iHi#x) 1
03-25  |TR-600H-W04-79.4x3.1 ORING (074 &) 1
03-26  |TR-600H-50ND-030033 FOOT PLATE (JE< J52) 1
0327  |TR-600H-HS.B-M10x40-8.8-GB-1 SCREW (Y7~ FIZ4T) 4
03-28  |TR-600H-HS.B-M10x25-8.8-GB-1 SCREW (P 7S fHIR4]) 4
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TR-600H-04 RAMMER SHOE ASSY
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TR-600H-04 RAMMER SHOE ASSY
NO. PART NO. PART DESCRIPTION QTY | UNIT PRICE
Fs &5 B HE (EUR)
04-1  |TR-600H-50ND-040003 RAMMER SHOE STEEL PLATE (£kJEHR ) 1
042  |TR-600H-50ND-040002 RAMMER SHOE WOODEN PLATE (A JEEHR) 1
04-3  |TR-600H-50ND-040001 RAMMER SHOE CLAMP PLATE (/%) 2
04-4  |TR-600H-FSN.B-M10x50 SUNK HEAD BOLT (I 3k 5 #ii%4T) 7
04-5  |TR-600H-FN.W10-DIN-1 WASHER (°F-#4) 6
04-6  |TR-600H-IN.N-M10-DIN-1 LOCK NUT (i A i ) 6
047  |TR-600H-WOD.W10-GB-1 LARGE WASHER (K #A[#) 1
04-8  |TR-600H-SPG.W10-DIN-1 SPRING WASHER (3#.#%) 1
049  |TR-600H-EYE.N-M10 EYE NUT (7 JRUERE) 1
04-10  |TR-600H-FSN.B-M12x60 SUNK HEAD BOLT (I 3k 5 285 4T) 4
04-11  |TR-600H-FN.W12-DIN-1 WASHER (°F-#4) 2
04-12  |TR-600H-SPG.W12-DIN-1 SPRING WASHER (5#i#4) 4
04-13  |TR-600H-IN.N-M12-DIN-1 LOCK NUT (Bii#A I B]) 4
04-14  |TR-600H-70ND-030100 HANDLE (3BF) 1
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